
2

9

10
8

4

7

1
11

12
5

6

3

13

DVR-LB3ITEM 
NO. DESCRIPTION Qty

1 Main Box 1
2 Top Plate 1
3 Front Rack Mount Ear 2
4 Back Rack Mount Ear 2
5 Key 1
6 Lock 1
7 Vent Blocker 5
8 Fan Assembly 1
9 Fan Power Cord 1
10 Screw M4*P0.7*L6 28
11 Screw #10-32UNF*L5/8" 8
12 Screw #12-24UNC*L5/8" 8
13 Cross Screw M6*P1.0*L12 2


	Sheet1
	Drawing View1


